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Additional Informations

Braille:

Package leaflet: Information for the user

Docetaxel 10 mg/ml concentrate for

solution for infusion

Active substance: docetaxel

important information for you.

Read all of this leaflet carefully before you start using this medicine because it contains

e Keep this leaflet. You may need to read it again.

¢ |f you have any further questions, ask your doctor, hospital pharmacist or nurse.

e |f you get any side effects, talk to your doctor, hospital pharmacist or nurse. This includes
any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

1. What Docetaxel is and what it is used for

2. What you need to know before you use
Docetaxel

3. How to use Docetaxel

4. Possible side effects

5. How to store Docetaxel

6. Content of the pack and other information

What Docetaxel is and what
it is used for

The name of this medicine is Docetaxel. Its
common name is docetaxel. Docetaxel is a
substance derived from the needles of yew
trees. Docetaxel belongs to the group of
anti-cancer medicines called taxoids.

Docetaxel has been prescribed by your doctor
for the treatment of breast cancer, special
forms of lung cancer (non-small cell lung can-
cer), prostate cancer, gastric cancer or head
and neck cancer:

e for the treatment of advanced breast can-
cer, Docetaxel could be administered either
alone or in combination with doxorubicin, or
trastuzumab, or capecitabine.

o for the treatment of early breast cancer with
or without lymph node involvement, Docetaxel
could be administered in combination with
doxorubicin and cyclophosphamide.

e for the treatment of lung cancer, Docetaxel
could be administered either alone or in
combination with cisplatin.

e for the treatment of prostate cancer,
Docetaxel is administered in combination
with prednisone or prednisolone.

e for the treatment of metastatic gastric can-
cer, Docetaxel is administered in combina-
tion with cisplatin and 5-fluorouracil.

e for the treatment of head and neck cancer,
Docetaxel is administered in combination
with cisplatin and 5-fluorouracil.

What you need to know
before you use Docetaxel

You must not be given Docetaxel if

* you are allergic to docetaxel or any of the
other ingredients of this medicine (listed in
section 6)

e the number of white blood cells is too low.

e you have a severe liver disease.

Warnings and Precautions

Before each treatment with Docetaxel, you will
have blood tests to check that you have
enough blood cells and sufficient liver function
to receive Docetaxel In case of white blood
cells disturbances, you may experience asso-
ciated fever or infections.

XXXXXXKX

Tell your doctor, hospital pharmacist, or nurse
immediately if you have abdominal pain or
tenderness, diarrhoea, rectal haemorrhage,
blood in stool or fever. These symptoms may
be the first signs of a serious gastrointestinal
toxicity, which could be fatal. Your doctor
should address them immediately.

Tell your doctor, hospital pharmacist or nurse
if you have vision problems. In case of vision
problems, in particular blurred vision, you
should immediately have your eyes and vision
examined.

Tell your doctor, hospital pharmacist or nurse

if you have experienced an allergic reaction to
previous paclitaxel therapy.
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Tell your doctor, hospital pharmacist or nurse
if you have heart problems.

If you develop acute or worsening problems
with your lungs (fever, shortness of breath or
cough), please tell your doctor, hospital phar-
macist or nurse immediately. Your doctor may
stop your treatment immediately.

You will be asked to take premedication con-
sisting of an oral corticosteroid such as dexa-
methasone, one day prior to Docetaxel admin-
istration and to continue for one or two days
after it in order to minimise certain undesirable
effects which may occur after the infusion of
Docetaxel in particular allergic reactions and
fluid retention (swelling of the hands, feet, legs
or weight gain).

During treatment, you may be given other
medicines to maintain the number of your
blood cells.

Severe skin problems such as Stevens-John-

son Syndrome (SJS), Toxic Epidermal Necrol-

ysis (TEN), Acute Generalized Exanthematous

Pustulosis (AGEP) have been reported with

TAXOTERE:

e SJS/TEN symptoms may include blistering,
peeling or bleeding on any part of your skin
(including your lips, eyes, mouth, nose, gen-
itals, hands or feet) with or without a rash.
You may also have flu-like symptoms at the
same time, such as fever, chills or aching
muscles.

e AGEP symptoms may include a red, scaly
widespread rash with bumps under the
swollen skin (including your skin folds,
trunk, and upper extremities) and blisters
accompanied by fever.

If you develop severe skin reactions or any of

the reactions listed above, immediately con-

tact your doctor or healthcare professional.

Docetaxel contains alcohol. Discuss with your
doctor if you suffer from alcohol dependency,
epilepsy or liver impairment. See also section
“Docetaxel contains ethanol (alcohol)” below.

Other medicines and Docetaxel

Please tell your doctor or hospital pharmacist
if you are taking, have recently taken or might
take any other medicine, including medicines
obtained without a prescription.

This is because Docetaxel or the other medi-
cine may not work as well as expected and
you may be more likely to get a side effect.
The amount of alcohol in this medicinal product
may alter the effects of other medicines.

Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think
you may be pregnant or are planning to have
a baby, ask your doctor or pharmacist for ad-
vice before taking this medicine.

Docetaxel must NOT be administered if you
are pregnant unless clearly indicated by your
doctor.

You must not become pregnant during treat-
ment with this medicine and must use an effec-
tive method of contraception during therapy,
because docetaxel may be harmful for the un-
born baby. If pregnancy occurs during your
treatment, you must immediately inform your
doctor.

You must NOT breast-feed while you are treated
with Docetaxel.

If you are a man being treated with Docetaxel
you are advised not to father a child during
and up to 6 months after treatment and to
seek advice on conservation of sperm prior to
treatment because docetaxel may alter male
fertility.

Driving and using machines

The amount of alcohol in this medicinal product
may impair your ability to drive or use ma-
chines. You may experience side effects of
this medicine that may impair your ability to

This specification
is NAFS compliant

drive, use tools or operate machines (see sec-
tion 4 Possible side effects). If this happens, do
not drive or use any tools or machines before
discussing with your doctor, nurse or hospital
pharmacist.

Docetaxel contains ethanol (alcohol)

This medicinal product contains 265 mg of alco-
hol (ethanol) in each ml of concentrate for solu-
tion for infusion, which is equivalent to 26 % w/w.
The amount in 1 ml of this medicinal product is
equivalent to 7 ml beer and 3 ml wine.

The amount of alcohol in this medicine is not
likely to have an effect in adults and adoles-
cents, and its effects in children are not likely to
be noticeable. It may have some effects in
younger children, for example feeling sleepy.

The alcohol in this medicine may alter the ef-
fects of other medicines. Talk to your doctor or
pharmacist if you are taking other medicines.

If you are pregnant or breast-feeding, talk to your
doctor or pharmacist before taking this medicine.
If you are addicted to alcohol, talk to your doctor
or pharmacist before taking this medicine.

3 How to use Docetaxel

Docetaxel will be administered to you by a
healthcare professional.

Usual dose

The dosage will depend on your weight and your
general condition. Your doctor will calculate your
body surface area in square meters (m?) and will
determine the dose you should receive.

Method and route of administration

Docetaxel will be given by infusion into one of
your veins (intravenous use). The infusion will
last approximately one hour during which you
will be in the hospital.

Frequency of administration

You should usually receive your infusion once
every 3 weeks.

Your doctor may change the dose and frequency
of dosing depending on your blood tests, your
general condition and your response to
Docetaxel. In particular, please inform your doctor
in case of diarrhoea, sores in the mouth, feeling
of numbness or pins and needles, fever and
give her/him results of your blood tests. Such
information will allow her/him to decide whether
a dose reduction is needed.

If you have any further questions on the use of
this product, ask your doctor or pharmacist.

4 Possible side effects

Like all medicines, this medicine can cause side
effects, although not everybody gets them.

Your doctor will discuss these with you and will
explain the potential risks and benefits of your
treatment.

The most commonly reported adverse reactions
of Docetaxel alone are: decrease in the number
of red blood cells or white blood cells, alopecia,
nausea, vomiting, sores in the mouth, diarrhoea
and tiredness.

The severity of adverse events of Docetaxel may
be increased when Docetaxel is given in combi-
nation with other chemotherapeutic agents.

During the infusion at the hospital the following
allergic reactions may occur (may affect more
than 1 in 10 people):

e flushing, skin reactions, itching

e chest tightness; difficulty in breathing

e fever or chills

e back pain

* low blood pressure.

More severe reactions may occur.

If you had an allergic reaction to paclitaxel, you
may also experience an allergic reaction to
docetaxel, which may be more severe.

The hospital staff will monitor your condition
closely during treatment. Tell them IMMEDIATELY
if you notice any of these effects.

Between infusions of Docetaxel the following
may occur, and the frequency may vary with the
combinations of medicines that are received:

Very common (may affect more than 1 in 10

people):

¢ infections, decrease in the number of red
(anaemia), or white blood cells (which are im-
portant in fighting infection) and platelets

o fever: if this happens you must tell your doc-

tor immediately

allergic reactions as described above

loss of appetite (anorexia)

insomnia

feeling of numbness or pins and needles or

pain in the joints of muscles

e headache

e alteration in sense of taste

¢ inflammation of the eye or increased tearing
of the eyes

e swelling caused by faulty lymphatic drainage

e shortness of breath

e nasal drainage; inflammation of the throat
and nose; cough

® bleeding from the nose

e sores in the mouth

e stomach upsets including nausea, vomiting
and diarrhoea, constipation

e abdominal pain

e indigestion

e hair loss (in most cases normal hair growth
should return), In some cases (frequency not
known) permanent hair loss has been observed

e redness and swelling of the palms of your
hands or soles of your feet which may cause
your skin to peel (this may also occur on the
arms, face, or body)

e change in the colour of your nails, which may
detach

e muscle aches and pains; back pain or bone

pain

change or absence of menstrual period

swelling of the hands, feet, legs

tiredness; or flu-like symptoms

weight gain or loss.

Common (may affect up to 1in 10 people):

e oral candidiasis

dehydration

dizziness

hearing impaired

decrease in blood pressure; irregular or rapid
heart beat

heart failure

oesophagitis

dry mouth

difficulty or painful swallowing

haemorrhage

raised liver enzymes (hence the need for reg-
ular blood tests).

Uncommon (may affect up to 1 in 100 people):

e fainting

e reaction at the injection site, skin reactions,
phlebitis (inflammation of the vein) or swelling

e blood clots

® acute myeloid leukemia and myelodysplastic
syndrome (types of blood cancer) may occur
in patients who are treated with docetaxel
together with certain other anticancer treat-
ments.

Rare (may affect up to 1 in 1,000 people):

¢ inflammation of the colon, small intestine,
which could be fatal (frequency not known);
intestinal perforation.

Frequency not known (cannot be estimated

from the available data):

e interstitial lung disease (inflammation of the
lungs causing coughing and difficulty breath-
ing. Inflammation of the lungs can also develop
when docetaxel therapy is used with radio-
therapy)

e pneumonia (infection of the lungs)

e pulmonary fibrosis (scarring and thickening in
the lungs with shortness of breath)

e blurred vision due to swelling of the retina
within the eye (cystoid macular oedema)

e decrease of the sodium, potassium, magne-
sium, and/or calcium in your blood (electro-
lyte balance disorders)

e ventricular arrhythmia or ventricular tachycar-
dia (manifested as irregular and/or rapid
heartbeat, severe shortness of breath, dizzi-
ness, and/or fainting). Some of these symp-
toms can be serious. If this happens, you
must tell your doctor immediately

e injection site reactions at the site of previous
reaction

e non-Hodgkin lymphoma (a cancer affecting
the immune system) and other cancers may
occur in patients who are treated with
docetaxel together with certain other anti-
cancer treatments.

e Stevens-Johnson Syndrome (SJS) and Toxic
Epidermal Necrolysis (TEN) (blistering, peel-
ing or bleeding on any part of your skin
(including your lips, eyes, mouth, nose, gen-
itals, hands or feet) with or without a rash. You
may also have flu-like symptoms at the same
time, such as fever, chills or aching muscles.)

e Acute Generalized Exanthematous Pustulosis
(AGEP) (red, scaly widespread rash with
bumps under the swollen skin (including your
skin folds, trunk, and upper extremities) and
blisters accompanied by fever.)

e Tumour lysis syndrome is a serious condition
revealed by changes in blood test such as
increased level of uric acid, potassium, phos-
phorus and decreased level of calcium; and
results in symptoms such as seizures, kidney
failure (reduced amount or darkening of urine)
and heart rhythm disturbance. If this hap-
pens, you must tell your doctor immediately.

e Myositis (inflammation of the muscles -hot,
red and swollen- which produces muscle
pain and weakness)

Reporting of side effects

If you get any side effects talk to your doctor,
hospital pharmacist or nurse. This includes any
possible side effects not listed in this leaflet. By
reporting side effects you can help provide more
information on the safety of this medicine.

5 How to store Docetaxel

Keep this medicine out of the sight and reach of
children.

Do not use this medicine after the expiry date
which is stated on the label and on the carton
after “EXP”. The expiry date refers to the last
day of that month.

Do not store above 25 °C.

Do not freeze.

Keep the vial in the outer carton in order to pro-
tect from light.

Storage conditions after first opening:
The product must be used within 28 days.
Do not store above 25 °C.

Storage conditions after dilution:

The infusion solution should be used within
4 hours including the one hour infusion time.
Chemical and physical in-use stability has been
demonstrated at room temperature (below
25 °C) or refrigerated (2 - 8 °C).

Do not throw away any medicines via wastewater
or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These
measures will help protect the environment.

Contents of the pack and
other information

What Docetaxel contains

The active substance is docetaxel. Each ml of
the concentrate for solution for infusion contains
10 mg docetaxel.

The other ingredients are citric acid anhydrous,
macrogol 300, polysorbate 80, ethanol 96%.

What Docetaxel looks like and contents of
the pack

Docetaxel 10 mg/ml concentrate for solution for
infusion is a clear, colourless to pale yellow
solution; pH 3.0 — 4.5, free from visible particles
packed in colorless glass vials, closed with rub-
ber stoppers and sealed with aluminium crimp
caps with plastic flip-off caps.

Docetaxel is available in individual pack con-
taining 1 vial (20 mg/2ml, 80 mg/8 ml,
160 mg/16 ml).

Docetaxel is available in multi packs containing
5 or 10 vials (20 mg/2ml, 80 mg/8 ml,
160 mg/16 ml).

Not all pack sizes may be marketed.

Marketing Authorisation Holder
Sandoz d.d.,
Verovskova ulica 57, 1000 Ljubljana, Slovenia

Manufacturer and Releaser
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee, Austria

This leaflet was last revised in November
2020 (based on CDS v08_04_2020).

The following information is intended for
healthcare professionals only:

Instructions for use and handling
for disposal

Inspection prior to use

Docetaxel concentrate for solution for infusion
should be inspected visually for particulate mat-
ter and discoloration prior to dilution. If the con-
centrate is not clear or appears to have precip-
itation, it has to be discarded.

Preparation of the infusion solution
The concentrate must be diluted before use.

Infusion solutions have to be prepared with either
0.9% sodium chloride or with 5% glucose and
administered as an intravenous infusion.

If the vials are stored under refrigeration, allow
the required number of vials of [Docetaxel
10 mg/ml concentrate for solution for infusion
to stand below 25 °C until the solution has
reached room temperature.

The required volume can be directly withdrawn
from the vial.

More than one vial may be necessary to obtain
the required dose for the patient. Based on the
required dose for the patient expressed in mg,
aseptically withdraw the corresponding volume
containing 10 mg/ml docetaxel from the appro-
priate number of vials using graduated syringes
fitted with a needle. For example, a dose of
140 mg docetaxel would require 14 ml docetax-
el concentrate for solution for infusion.

The required volume of Docetaxel 10 mg/mi
concentrate for solution for infusion must be in-
jected via a single injection (one shot) into a
250 ml infusion bag or bottle containing either
5% glucose solution or 0.9% sodium chloride
solution for infusion.

If a dose greater than 200 mg of docetaxel is
required, use a larger volume of the infusion
vehicle so that a concentration of 0.74 mg/ml
docetaxel is not exceeded.

Mix the infusion bag or bottle manually by gentle
inversion and rotation in a controlled manner
and avoid foaming. Shaking or vigorous agita-
tion has to be avoided during preparation and
transportation to the patient for administration.

The prepared Docetaxel infusion solution is sta-
ble for up to 4 hours and should be used within
these 4 hours, including storage and the one
hour infusion time to the patient. The infusion
should be aseptically administered under room
temperature (below 25 °C) and normal lighting
conditions.

The infusion solution prepared using Docetaxel
10 mg/ml concentrate for solution for infusion,
should be visually inspected carefully for pre-
cipitation prior to use. If the infusion solution is
not clear or appears to have precipitation it has
to be discarded. From a microbiological point of
view, the product should be used immediately.

Contact of the Docetaxel concentrate with plas-
ticized PVC equipment or devices used to pre-
pare solutions for infusion is not recommended.
In order to minimize patient exposure to the
plasticizer DEHP (di-2-ethylhexyl phthalate),
which may be leached from PVC infusion bags
or sets, the final Docetaxel dilution for infusion
should be stored in bottles or plastic bags (poly-
propylene, polyolefin) and administered through
polyethylene-lined administration sets.

To minimize the potential for precipitation of the
infusion solution, the use of bags is recommended.
Glass bottles are not recommended for use.

pH and osmolality of reconstituted solution

0.3 mg/mL in Glucose 5%: pH = 3.6; 517
mOsm/kg

0.74 mg/mL in NaCl 0.9%: pH =~ 3.3 - 3.6; 849
mOsm/kg

Guidelines for the Safe Handling of Antineoplas-
tic Agents

Cytotoxic preparations should not be handled by
pregnant staff. Trained personnel should dilute
the drug. This should be performed in a desig-
nated area. The work surface should be covered
with disposable plastic-backed absorbent paper.
Adequate protective gloves, masks and cloth-
ing should be worn. Precautions should be tak-
en to avoid the drug accidentally coming into
contact with skin or mucous membranes, the
affected area should be cleaned thoroughly with
soap and water. If accidental contamination oc-
curs with the eyes, they should be washed with
water thoroughly and immediately.

Use Luer-lock fittings on all syringes and sets.
Large bore needles are recommended to mini-
mise pressure and the possible formation of
aerosols. The latter may also be reduced by the
use of a venting needle.

Any unused contents should be discarded. Ade-
quate care and precaution should be taken in the
disposal of items used to dilute Docetaxel. Any
unused product or contaminated materials
should be placed in a high-risk waste bag. Sharp
objects (needles, syringes, vials, etc.) should be
placed in a suitable rigid container. Personnel
concerned with the collection and disposal of
this waste should be aware of the hazard in-
volved. Any unused product or waste material
should be disposed of in accordance with stand-
ard procedures applicable to cytotoxic agents.
Any excess drug solution should be flushed di-
rectly into a drain with copious amounts of water.

The medicinal product is capable for multiple use,
please refer to section “storage and shelf life”.

Incompatibilities
This medicinal product must not be mixed with
other medicinal products.

Administration
Docetaxel is for intravenous use only.

Storage and shelf life

Shelf life of medicinal product as packaged
for sale:

Unopened: 24 months
After first opening: 28 days. Do not store
above 25 °C.

Shelf life after dilution:

Chemical and physical in-use stability has been
demonstrated up to 4 hours at 2 °C to 8 °C with
light protection and at below 25 °C without light
protection in Glucose 5% or Sodium Chloride
0.9%.

From a microbiological point of view, the prod-
uct should be used immediately. If not used im-
mediately, in-use storage times and conditions
prior to use are the responsibility of the user.

Special precautions for storage

As packaged for sale:

Do not store above 25 °C.

Do not freeze.

Keep the vial in the outer carton in order to pro-
tect from light.

For storage condition of the diluted medicinal
product, see section ‘Shelf life after dilution’.

Notice : Informations pour l'utilisateur

Docetaxel 10 mg/ml solution a diluer

pour perfusion

Principe actif : docétaxel

votre infirmier(-ére).

Veuillez lire attentivement P’intégralité de cette notice avant de prendre ce médicament
car elle contient des informations importantes pour vous.

e Conservez cette notice. Vous pourriez avoir besoin de la relire.

e Sivous avez d’autres questions, consultez votre médecin, votre pharmacien hospitalier ou

e Sivous ressentez un quelconque effet indésirable, parlez-en a votre médecin, a votre phar-
macien hospitalier ou a votre infirmier(-ére). Ceci s’applique aussi a tout effet indésirable
qui ne serait pas mentionné dans cette notice. Voir rubrique 4.

Dans cette notice :
1. Qu’est-ce que Docetaxel et dans quels cas
est-il utilisé ?

2. Quelles sont les informations a connaitre avant

d’utiliser Docetaxel ?
3. Comment utiliser Docetaxel ?
4. Effets indésirables éventuels
5. Comment conserver Docetaxel ?

6. Contenu de I’emballage et autres informations

Qu’est-ce que Docetaxel et
dans quels cas est-il utilisé ?

Le nom de ce médicament est Docetaxel. Il est
plus connu sous le nom de docétaxel. Le docé-
taxel est une substance extraite des aiguilles
d’if. Le docétaxel appartient a la famille des mé-
dicaments anticancéreux appelés taxoides.

Docetaxel a été prescrit par votre médecin pour
le traitement du cancer du sein, de certaines
formes de cancer du poumon (cancer du pou-
mon « non a petites cellules »), le cancer de la
prostate, le cancer gastrique ou le cancer de la
téte et du cou :

e pour le traitement du cancer du sein avanceé,
Docetaxel pourrait étre administré seul ou en
association avec la doxorubicine, ou le tras-
tuzumab, ou la capécitabine.

e pour le traitement du cancer du sein de stade
précoce avec ou sans atteinte des ganglions
lymphatiques, Docetaxel pourrait étre admi-
nistré en association avec la doxorubicine et
le cyclophosphamide.

e pour le traitement du cancer du poumon,
Docetaxel pourrait étre administré seul ou en
association avec le cisplatine.

® pour le traitement du cancer de la prostate,
Docetaxel est administré en association avec
la prednisone ou la prednisolone.

e pour le traitement du cancer gastriqgue métas-
tatique, Docetaxel est administré en associa-
tion avec le cisplatine et le 5-fluorouracile.

e pour le traitement du cancer de la téte et du
cou, Docetaxel est administré en association
avec le cisplatine et le 5-fluorouracile.

Quelles sont les informations
a connaitre avant d’utiliser
Docetaxel ?

N’utilisez jamais Docetaxel si

e vous étes allergique au docétaxel ou a I'un
des autres composants contenus dans ce
médicament (mentionnés dans la rubrique 6).

e vous avez un faible nombre de globules
blancs.

e vous étes atteint(e) d’une maladie hépatique
grave.

Mises en garde et précautions

Avant chaque traitement avec Docetaxel, vous
passerez des analyses sanguines pour vérifier
que vous avez assez de cellules sanguines et
une fonction hépatique suffisante pour recevoir
du Docetaxel. En cas de modifications du
nombre de vos globules blancs, vous pourrez
présenter de la fievre ou des infections.

Informez immédiatement votre médecin, votre
pharmacien hospitalier ou votre infirmier(-ere)
si vous avez des douleurs abdominales ou une
sensibilité, une diarrhée, une hémorragie rectale,
du sang dans les selles ou de la fievre. Ces
symptomes peuvent étre les premiers signes
d’une toxicité gastro-intestinale grave, qui
pourrait étre fatale. Votre médecin doit les traiter
immédiatement.

Informez votre médecin, votre pharmacien hos-
pitalier ou votre infirmier(-ére) si vous avez des
troubles de la vision. En cas de troubles de la
vision, en particulier une vision floue, vous de-
vez immédiatement faire examiner vos yeux et
votre vision.

Informez votre médecin, votre pharmacien hos-
pitalier ou votre infirmier(-ére) si vous avez déja
eu une réaction allergique au précédent traite-
ment par paclitaxel.

Informez votre médecin, votre pharmacien hos-
pitalier ou votre infirmier(-ére) si vous avez des
problémes cardiaques.

Si vous avez des problemes pulmonaires aigus
ou aggravés (fievre, difficulté respiratoire ou
toux), veuillez en informer immédiatement votre
médecin, votre pharmacien hospitalier ou votre
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infirmier(-ére). Votre médecin pourrait immédia-
tement arréter votre traitement.

Il vous sera demandé de prendre une prémédi-
cation consistant en un corticostéroide oral tel
que la dexaméthasone, un jour avant I'adminis-
tration du Docetaxel et de continuer pendant un
ou deux jours apres I'administration. Ceci de-
vrait permettre de diminuer certains effets indé-
sirables qui peuvent survenir aprées la perfusion
du Docetaxel, en particulier les réactions aller-
giques et une rétention de fluide (gonflement des
mains, des pieds, des jambes ou prise de poids).

Pendant le traitement, vous pourrez recevoir
d’autres médicaments pour maintenir le
nombre de vos cellules sanguines.

Des problemes cutanés graves, tels que le syn-
drome de Stevens-Johnson (SSJ), une né-
crolyse épidermique toxique (NET) et une pus-
tulose exanthématique aigué généralisée
(PEAG) ont été rapportés avec TAXOTERE :

e Les symptomes du SSJ/de la NET peuvent
comprendre la présence de cloques, un dé-
collement ou des saignements sur une partie
quelconque de votre peau (y compris les
levres, les yeux, la bouche, le nez, les or-
ganes génitaux, les mains ou les pieds), avec
ou sans éruption cutanée. Vous pourriez
également avoir des symptomes pseu-
do-grippaux en méme temps, par exemple
de la fievre, des frissons ou des douleurs
musculaires.

e Les symptomes de la PEAG peuvent com-
prendre une éruption cutanée rouge,
squameuse et généralisée, avec des bosses
sous une peau enflée (y compris les plis cu-
tanés, le thorax et les bras) et la présence de
cloques accompagnées de fievre.

Si vous développez des réactions cutanées

graves ou si vous présentez I'une des réactions

énumeérées ci-dessus, contactez immédiate-
ment votre médecin ou votre professionnel de
santé.

Docetaxel contient de I'alcool. Discutez avec
votre médecin si vous souffrez d’une dépen-
dance a l'alcool, d’épilepsie ou d’insuffisance
hépatique. Voir également, ci-dessous, la rubrique
« Docetaxel contient de I’éthanol (alcool) ».

Autres médicaments et Docetaxel

Veuillez informer votre médecin ou votre phar-
macien hospitalier, si vous prenez, avez récem-
ment pris ou pourriez prendre tout autre médi-
cament, y compris les médicaments obtenus
sans ordonnance.

En effet Docetaxel ou I’autre médicament pour-
rait ne pas agir de la méme fagon et pourrait
entrainer plus facilement des effets indési-
rables.

La quantité d’alcool dans ce médicament peut
altérer les effets d’autres médicaments.

Grossesse, allaitement et fertilité

Si vous étes enceinte ou que vous allaitez, si
vous pensez étre enceinte ou planifiez une
grossesse, demandez conseil a votre médecin
ou a votre pharmacien(ne) avant de prendre ce
médicament.

Docetaxel ne doit PAS étre administré si vous
étes enceinte, a moins que cela ne soit claire-
ment indiqué par votre médecin.

Vous ne devez pas débuter une grossesse pen-
dant le traitement par ce médicament et devez
utiliser une méthode de contraception efficace
pendant le traitement, car le docétaxel peut
étre nocif pour I’'enfant a naitre. Si une gros-
sesse survient durant le traitement, vous devez
prévenir immédiatement votre médecin.

Vous ne devez PAS allaiter pendant que vous
étes traité avec Docetaxel.

Si vous étes un homme traité par Docetaxel il
vous est déconseillé de procréer pendant le
traitement, et jusqu’a 6 mois apres le

traitement. Il est conseillé de vous renseigner
sur la conservation du sperme avant le traite-
ment, car le docétaxel peut altérer la fertilité
masculine.

Conduite de véhicules et utilisation de
machines

La quantité d’alcool dans ce médicament
peut altérer votre capacité a conduire ou a
utiliser des machines. Vous pourriez présen-
ter des effets secondaires dus a ce médica-
ment qui pourraient altérer votre capacité a
conduire, a utiliser des outils ou des machines
(voir rubrique 4 Effets secondaires possibles).
Si cela se produit, ne conduisez pas et n’uti-
lisez pas d’outils ou de machines avant d’en
discuter avec votre médecin, votre infir-
mier(-eére) ou votre pharmacien hospitalier.

Docetaxel contient de I’éthanol (alcool)
Ce médicament contient 265 mg d’alcool
(éthanol) dans chaque ml de solution a diluer
pour perfusion, ce qui équivaut a 26 % p/p.
Le volume dans 1 ml de ce médicament est
équivalent a 7 ml de biére et 3 ml de vin.

La quantité d’alcool dans ce médicament
n’est pas susceptible d’avoir un effet chez les
adultes et les adolescents, et ses effets chez
les enfants ne sont pas susceptibles d’étre
perceptibles. Il peut avoir des effets chez les
jeunes enfants, par exemple entrainer une
sensation de somnolence.

La quantité d’alcool dans ce médicament peut
altérer les effets d’autres médicaments. Si vous
prenez d’autres médicaments, adressez-vous
a votre médecin ou a votre pharmacien.

Si vous étes enceinte ou si vous allaitez,
adressez-vous a votre médecin ou a votre
pharmacien avant de prendre ce médicament.
Si vous avez un probleme d’alcoolisme,
adressez-vous a votre médecin ou a votre
pharmacien avant de prendre ce médicament.

Comment utiliser
Docetaxel ?

Docetaxel sera administré par un professionnel
de santé.

Dose habituelle

La posologie dépendra de votre poids et votre
état général. Votre médecin calculera votre
surface corporelle en metres carrés (m?) et dé-
terminera la dose qu’il convient de vous admi-
nistrer.

Mode et voie(s) d’administration

Docetaxel sera administré par perfusion dans
I'une de vos veines (usage intraveineux). La
perfusion durera environ une heure. Durant
cette heure, vous resterez a I’hépital.

Fréquence d’administration

Vous devrez généralement recevoir votre per-
fusion une fois toutes les 3 semaines.

Votre médecin peut changer la dose et la fré-
quence d’administration en fonction de vos
analyses sanguines, de votre état général et
de votre réponse au Docetaxel. Veuillez infor-
mer votre médecin notamment en cas de diar-
rhées, de plaies dans la bouche, de sensation
d’engourdissements ou de sensation de pico-
tements cutanés, de fievre et apportez-lui vos
résultats d’analyse sanguine. Ces informa-
tions lui permettront de déterminer si une
réduction de posologie est nécessaire.

Si vous avez d’autres questions a propos de
I'utilisation de ce médicament, demandez plus
d’informations a votre médecin ou a votre
pharmacien(ne).

Effets indésirables
éventuels

Comme tous les médicaments, ce médica-
ment peut provoquer des effets indésirables,
mais ils ne surviennent pas systématique-
ment chez tout le monde.

Votre médecin en discutera avec vous et vous
expliquera les risques et les bénéfices poten-
tiels de votre traitement.

Les effets indésirables les plus fréquemment
rapportés du docétaxel seul sont : la diminution
du nombre de globules rouges ou de globules
blancs, I'alopécie, les nausées, les vomisse-
ments, les plaies dans la bouche, la diarrhée et
la fatigue.

La sévérité des événements indésirables du
docétaxel peut étre majorée lors de I'utilisa-
tion du docétaxel en association avec
d’autres agents chimiothérapeutiques.

Al’hopital, pendant la perfusion, les réactions

allergiques suivantes peuvent survenir (elles

peuvent affecter plus de 1 personne sur 10) :

e bouffée congestive, réactions cutanées,
démangeaisons

e oppression thoracique ; difficultés respira-
toires

e fievre ou frissons

e douleurs dorsales
e pression artérielle basse.
Des réactions plus sévéres peuvent survenir.

Si vous avez eu une réaction allergique au
paclitaxel, vous pourriez également présenter
une réaction allergique au docétaxel. Cette
réaction allergique peut étre plus sévere.

Vous ferez I'objet d’une surveillance attentive
par le personnel hospitalier, lors du traite-
ment. Signalez IMMEDIATEMENT si vous
constatez I'un de ces effets.

Entre les perfusions de docétaxel, les symp-
tébmes suivants peuvent survenir, dont la fré-
quence peut varier selon les associations de
médicaments qui sont regues :

Trés fréquents (pouvant toucher plus de

1 personne sur 10) :

e infections, diminution du nombre de glo-
bules rouges (anémie) ou de globules
blancs (qui sont importantes pour lutter
contre les infections) et de plaquettes

e fievre : si cela se produit, vous devez

immédiatement en informer votre médecin

réactions allergiques, comme décrites
ci-dessus

e Perte d’appétit (anorexie)

e insomnie

sensation d’engourdissement ou de pico-

tements cutanés ou de douleurs dans les

articulations des muscles

e maux de téte

altération du golt

inflammation des yeux ou augmentation de

la production de larmes

gonflement en raison d’un mauvais fonc-

tionnement du drainage lymphatique

e Essoufflement

écoulement nasal ; inflammation de la

gorge et du nez ; toux

saignements du nez

plaies dans la bouche

maux d’estomac, y compris nausées, vo-

missements et diarrhée, constipation

douleurs abdominales

indigestion

perte des cheveux ou de poils (dans la plu-

part des cas, les cheveux repoussent nor-

malement). Dans certains cas (fréquence
indéterminée), on observe une perte per-
manente des cheveux ou des poils
rougeur et gonflement des paumes de vos
mains ou des plantes de vos pieds, ce qui
peut faire peler votre peau (mais également
des bras, du visage ou du corps)

e changement de la couleur de vos ongles,

qui peuvent ensuite se décoller

douleurs musculaires, douleurs dorsales

ou douleur osseuse

e modification ou absence de regles

gonflement des mains, des pieds et des

jambes

e fatigue ; ou symptoémes pseudo-grippaux

e prise ou perte de poids.

Fréquents (pouvant affecter jusqu’a 1 per-
sonne sur 10) :

e candidose buccale

déshydratation

vertiges

troubles de I’'audition

diminution de la tension artérielle ; batte-
ments cardiaques rapides ou irréguliers
insuffisance cardiaque

cesophagite

sécheresse buccale

difficultés a avaler ou douleurs en avalant
hémorragie

élévation des enzymes hépatiques (d’ou la
nécessité d’effectuer régulierement des
analyses sanguines).

Peu fréquents (pouvant affecter jusqu’a

1 personne sur 100) :

e évanouissement

e réaction au site d’injection, réactions cuta-
nées, phlébite (inflammation de la veine) ou
gonflement

e caillots de sang

¢ |aleucémie myéloide aigué et le syndrome
myélodysplasique (types de cancer du
sang) peuvent survenir chez les patients
traités par docétaxel avec certains autres
traitements anticancéreux.

Rares (pouvant affecter jusqu’a 1 personne

sur 1 000) :

e inflammation du célon ou de lintestin
gréle, qui pourrait étre fatale (fréquence
indéterminée) ; perforation intestinale.

Fréquence indéterminée (ne peut étre esti-

mée sur la base des données disponibles) :

e pneumopathie interstitielle (inflammation
des poumons causant de la toux et des
difficultés a respirer. L'inflammation des
poumons peut également se développer
lorsque le docétaxel est utilisé en radiothé-
rapie)

e pneumonie (infection des poumons)

e fibrose pulmonaire (formation de tissu cica-
triciel entrainant un épaississement des
parois séparant les alvéoles des poumons,
accompagnés de difficultés respiratoires)

e vision floue suite a un gonflement de la rétine
au sein de I'ceil (,edéme maculaire cystoide)

e diminution du taux de sodium, de potas-
sium, de magnésium et/ou de calcium
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dans le sang (troubles de I’équilibre élec-
trolytique)

e arythmie ventriculaire ou tachycardie
ventriculaire (se manifestant sous forme de
rythme cardiaque irrégulier et/ou rapide, de
difficulté respiratoire sévere, de sensation
de vertige et/ou d’évanouissement). Cer-
tains de ces symptébmes peuvent étre
graves. Si cela se produit, vous devez im-
médiatement en informer votre médecin

e réactions au site d’injection, site ayant déja
subi une réaction antérieurement

e un lymphome non hodgkinien (cancer af-
fectant le systeme immunitaire) et d’autres
cancers peuvent survenir chez les patients
traités par docétaxel avec certains autres
traitements anticancéreux.

e Syndrome de Stevens-Johnson (SSJ) et
nécrolyse épidermique toxique (NET)
(cloques, desquamation ou saignements
sur une partie de votre peau [y compris vos
levres, yeux, bouche, nez, organes géni-
taux, mains ou pieds], avec ou sans érup-
tion cutanée. Vous pourriez également pré-
senter des symptomes pseudo-grippaux
en méme temps, par exemple de la fiévre,
des frissons ou des douleurs musculaires.)

e Pustulose exanthématique aigué générali-
sée (PEAG) (éruption cutanée rouge,
squameuse et généralisée, avec des
bosses sous une peau enflée [y compris
les plis cutanés, le thorax et les bras] et la
présence de cloques accompagnées de
fievre).

® |e syndrome de lyse tumorale est une af-
fection grave mise en évidence par des
modifications des analyses sanguines, par
exemple une augmentation des taux
d’acide urique, de potassium, de phos-
phore et une diminution du taux de calcium ;
il entraine des symptdmes tels que crises
convulsives, insuffisance rénale (diminu-
tion de la quantité d’urine ou urines fon-
cées) et troubles du rythme cardiaque. Si
cela se produit, vous devez immédiate-
ment en informer votre médecin.

e Myosite (inflammation des muscles
[chauds, rouges et enflés] qui produit des
douleurs musculaires et une faiblesse
musculaire)

Signalement des effets indésirables

Si vous ressentez un quelconque effet indé-
sirable, parlez-en a votre médecin, a votre
pharmacien hospitalier ou a votre infir-
mier(-ere). Ceci s’applique aussi a tout effet
indésirable qui ne serait pas mentionné dans
cette notice. En signalant les effets indési-
rables, vous contribuez a fournir davantage
d’informations sur la sécurité du médica-
ment.

Comment conserver
Docetaxel ?

Conservez ce médicament hors de la vue et
de la portée des enfants.

N’utilisez pas ce médicament aprés la date
de péremption indiquée sur I’étiquette et sur
la boite aprés EXP. La date de péremption fait
référence au dernier jour du mois indiqué.

A conserver a une température ne dépassant
pas 25 °C.

Ne pas congeler.

Conserver le flacon dans I’emballage exté-
rieur afin de le protéger de la lumiére.

Conditions de conservation apres premiere
ouverture :

Le produit doit étre utilisé dans les 28 jours.
Ne pas conserver a une température supé-
rieure a 25 °C.

Conditions de stockage apres dilution :

La solution de perfusion doit étre utilisée
dans les 4 heures, y compris I’heure de la
perfusion. La stabilité chimique et physique
en cours d’utilisation a été démontrée a tem-
pérature ambiante (inférieure a 25 °C) ou
réfrigérée (entre 2 et 8 °C).

Ne jetez aucun médicament au tout-a-I'égout
ou avec les ordures ménageéres. Demandez a
votre pharmacien(ne) d’éliminer les médica-
ments que vous n’utilisez plus. Ces mesures
contribueront a protéger I’environnement.

Contenu de I’emballage et
autres informations

Ce que contient Docetaxel

La substance active est le docétaxel. Chaque
ml de solution a diluer pour perfusion contient
10 mg de docétaxel.

Les autres ingrédients sont : I'acide citrique
anhydre, le macrogol 300, le polysorbate 80,
I’éthanol 96 %.

Comment se présente Docetaxel et contenu
de ’emballage extérieur

Docetaxel 10 mg/ml, solution a diluer pour
perfusion est une solution limpide, incolore a
jaune pale ; pH entre 3,0 et 4,5 ; solution
exempte de particules visibles, conditionné
dans des flacons en verre incolore, fermé
avec des bouchons en caoutchouc et scellé
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avec des bouchons sertir en aluminium avec
des bouchons en plastique rabattables.

Docetaxel est disponible en emballage indi-
viduel contenant 1 flacon (20 mg/2 ml,
80 mg/8 ml, 160 mg/16 ml).

Docetaxel est disponible en emballages mul-
tiples contenant 5 ou 10 flacons (20 mg/2 ml,
80 mg/8 ml, 160 mg/16 ml).

Les présentations ne sont pas forcément
toutes commercialisées.

Titulaire de PPautorisation de mise sur le
marché

Sandoz d.d.,

Verovskova ulica 57, 1000 Ljubljana, Slovénie

Fabricant et Libérateur du lot :
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee, Autriche

La date de la derniére révision de cette notice
est Novembre 2020 (basé sur CDS
v08_04_2020).

Les informations suivantes sont
destinées uniquement aux professionnels
de santé :

Instructions pour I'utilisation,
la manipulation et I’élimination

Inspection avant Iutilisation

Docetaxel solution a diluer pour perfusion
doit étre inspecté visuellement pour déceler
la présence de particules et toute décolora-
tion avant la dilution. Si le concentré n’est pas
clair ou semble avoir des précipitations, il doit
étre jeté.

Préparation de la solution pour perfusion
Le concentré doit étre dilué avant utilisation.

Les solutions de perfusion doivent étre pré-
parées soit avec du chlorure de sodium a
0,9 % ou du glucose a 5 % et administrées
par perfusion intraveineuse.

Si les flacons sont conservés au froid, laisser
reposer le nombre requis de flacons de Do-
cetaxel 10 mg/ml solution a diluer pour per-
fusion a une température ne dépassant pas
25 °C, jusqu’a ce que la solution atteigne la
température ambiante.

Le volume requis peut étre directement retiré
du flacon.

Plus d’une fiole peut étre nécessaire pour ob-
tenir la dose requise a administrer au patient.
En fonction de la dose requise pour le patient,
exprimée en mg, prélever en condition asep-
tique a I'aide d’une seringue graduée munie
d’une aiguille le volume correspondant
contenant 10 mg/ml de docétaxel, dans le
nombre approprié de flacons. Par exemple,
une dose de 140 mg de docétaxel nécessite-
rait 14 ml de concentré de docétaxel pour la
solution de perfusion.

Le volume requis de Docetaxel 10 mg/ml so-
lution a diluer pour perfusion doit étre admi-
nistré en une seule injection (une seule prise)
dans une poche ou un flacon de perfusion de
250 ml contenant soit une solution de glucose
a 5 %, soit une solution de chlorure de
sodium a 0,9 % pour perfusion.

Si une dose supérieure a 200 mg de docé-
taxel est nécessaire, utiliser une quantité plus
importante de perfusion de fagon a ne pas
dépasser une concentration en docétaxel de
0,74 mg/ml.

Mélanger manuellement la poche ou le flacon
de perfusion, par une légére inversion et une
rotation controlées en évitant la formation de
mousse. |l faut éviter de secouer ou d’agiter
vigoureusement la poche ou le flacon pen-
dant la préparation et le transport vers le pa-
tient pour administration.

La solution pour perfusion de docétaxel pré-
parée est stable pendant une période allant
jusqu’a 4 heures et doit étre utilisée dans ces
4 heures, durée qui comprend la conserva-
tion et la perfusion d’une heure au patient. La
perfusion doit étre administrée en condition
aseptique a température ambiante (en des-
sous de 25 °C) et dans des conditions nor-
males d’éclairage.

Avant utilisation, la solution pour perfusion
préparée avec Docetaxel 10 mg/ml solution
a diluer pour perfusion, doit étre inspectée
visuellement et attentivement pour détecter
une éventuelle précipitation. Si la solution
pour perfusion n’est pas limpide ou semble
avoir une précipitation, elle doit étre éliminée.
D’un point de vue microbiologique, le produit
doit étre utilisé immeédiatement.

Le contact de la solution de Docetaxel avec
les équipements ou les dispositifs en PVC
plastifié utilisés pour préparer les solutions
pour perfusion n’est pas recommandé. Afin
de minimiser I’exposition du patient au plas-
tifiant DEHP (phtalate de bis[2-éthylhexyle]),
qui peut étre détaché des poches ou des sets
de perfusion en PVC, la dilution pour

perfusion finale de Docetaxel doit étre stockee
dans des flacons ou des sacs en plastique
(polypropyléne, polyoléfine) et administrée par
des sets d’administration doublés de poly-
éthylene.

Pour réduire au minimum le potentiel de préci-
pitation de la solution pour perfusion, il est re-
commandé d’utiliser des poches. Il n’est pas
recommandé d’utiliser des flacons en verre.

pH et osmolalité de la solution reconstituée
0,3 mg/ml dans du glucose a 5 % : pH =~ 3,6 ;
517 mOsm/kg

0,74 mg/ml dans du NaCl 0,9 % : pH~3,3-3,6;
849 mOsm/kg

Directives pour la manipulation sdre des agents
antinéoplasiques

Les préparations cytotoxiques ne doivent pas
étre manipulées par les femmes enceintes
membres du personnel. Le médicament doit
étre dilué par du personnel formé. Cette opéra-
tion doit étre effectuée dans une zone dési-
gnée. La surface de travail doit étre recouverte
de papier absorbant a endos plastique jetable.
Le port de gants, de masques et de vétements
de protection adéquats est obligatoire. Des
précautions doivent étre prises pour éviter que
le médicament entre accidentellement en
contact avec la peau ou les muqueuses. Net-
toyer soigneusement la zone concernée avec
de I’eau et du savon. Si une contamination ac-
cidentelle se produit au niveau des yeux, les
rincer immédiatement et abondamment a I'eau.
Utiliser des raccords Luer-lock sur toutes les
seringues et tous les jeux. Des aiguilles de
grand diamétre sont recommandées pour mini-
miser la pression et la formation possible d’aé-
rosols. Ces derniers peuvent également étre
réduits par I'utilisation d’une aiguille de ventila-
tion.

Tout contenu inutilisé doit étre jeté. Des précau-
tions adéquates doivent étre prises lors de I'éli-
mination des éléments utilisés pour diluer Do-
cetaxel. Tout produit non utilisé ou matériel
contaminé doit étre placé dans un sac poubelle
pour déchets a risque élevé. Les objets cou-
pants (aiguilles, seringues, flacons, etc.) doivent
étre placés dans un contenant rigide approprié.
Le personnel concerné par la collecte et I’élimi-
nation de ces déchets doit étre conscient du
danger encouru. Tout produit non utilisé ou dé-
chet doit étre éliminé conformément aux

procédures standard applicables aux agents
cytotoxiques. Tout excés de solution doit étre
éliminé directement dans les égouts et avec
une quantité importante d’eau.

Ce médicament peut étre utilisé plusieurs fois,
veuillez consulter la rubrique « Stockage et durée
de conservation ».

Incompatibilités
Ce médicament ne doit pas étre mélangé avec
d’autres médicaments.

Administration
Docetaxel n’est utilisé qu’en injection intravei-
neuse.

Stockage et durée de conservation

Durée de conservation du médicament, tel

que conditionné pour la vente :

Avant ouverture : 24 mois

Aprés premiére ouverture : 28jours. Aconserver
a une température
ne dépassant
pas 25 °C.

Durée de conservation apres dilution :

La stabilité chimique et physique en cours
d’utilisation a été démontrée jusqu’a 4 heures
a une température de 2 a 8 °C avec protection
contre la lumiere, et a une température infé-
rieure a 25 °C sans protection contre la lumiére,
dans du glucose a 5 % ou du chlorure de
sodium a 0,9 %.

D’un point de vue microbiologique, le produit
doit étre utilisé immédiatement. En cas d’utili-
sation non immédiate, les durées et conditions
de conservation aprés reconstitution et avant
utilisation relevent de la seule responsabilité de
I'utilisateur.

Précautions particuliéres de conservation

Dans I’emballage non ouvert :

A conserver a une température ne dépassant
pas 25 °C.

Ne pas congeler.

Conserver le flacon dans I’emballage extérieur
afin de le protéger de la lumiere.

Pour les conditions de conservation du médi-
cament dilué, voir la rubrique « Durée de
conservation apres dilution »

Folheto informativo: Informacao para o utilizador

Docetaxel 10 mg/ml de concentrado de
solucao para perfusao

Substancia ativa: docetaxel

contém informacao importante para si.

Ver secgao 4.

Leia com atencao todo este folheto antes de comecar a utilizar este medicamento porque

e Conserve este folheto. Pode ter necessidade de o ler novamente.

e Caso ainda tenha duvidas, fale com o seu médico, farmacéutico hospitalar ou enfermeiro.

e Se tiver quaisquer efeitos indesejaveis, incluindo possiveis efeitos indesejaveis nao
indicados neste folheto, fale com o seu médico, farmacéutico hospitalar ou enfermeiro.

O que contém este folheto :

. O que é Docetaxel e para que é utilizado

. O que precisa de saber antes de utilizar
Docetaxel

. Como utilizar Docetaxel

. Efeitos indesejaveis possiveis

. Como conservar Docetaxel

. Contelido da embalagem e outras
informacoes

oL ® N =

O que é Docetaxel e para que
é utilizado

O nome deste medicamento é Docetaxel. O
seu nome comum ¢é docetaxel. Docetaxel é
uma substéncia derivada das agulhas das arvo-
res de teixo. Docetaxel pertence ao grupo de
medicamentos anticancerigenos chamados
taxoides.

Docetaxel foi prescrito pelo seu médico para o
tratamento do cancro da mama, formas espe-
ciais de cancro do pulmao (cancro do pulmao
de células ndo pequenas), cancro da prostata,
cancro gastrico ou cancro da cabega e do pes-
COGo:

e para o tratamento do cancro da mama avan-
cado, Docetaxel pode ser administrado so-
zinho ou em combinagao com doxorrubicina,
ou trastuzumab, ou capecitabina.

e para o tratamento do cancro da mama pre-
coce com ou sem envolvimento de ganglios
linfaticos, Docetaxel poderia ser adminis-
trado em combinagéo com doxorrubicina e
ciclofosfamida.

e para o tratamento do cancro do pulméo, Do-
cetaxel poderia ser administrado sozinho ou
em combinagao com cisplatina.

e para o tratamento do cancro da prostata,
Docetaxel é administrado em combinagéo
com prednisona ou prednisolona.

e para o tratamento do cancro gastrico metas-
tatico, Docetaxel € administrado em combi-
nagao com cisplatina e 5-fluorouracil.

e para o tratamento do cancro da cabecga e do
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pescocgo, Docetaxel € administrado em com-
binacdo com cisplatina e 5-fluorouracil.

O que precisa de saber
antes de utilizar Docetaxel

Nao lhe deve ser administrado Docetaxel se

e tem alergia ao docetaxel ou a qualquer outro
componente deste medicamento (indicados
na secgao 6)

e 0 numero de glébulos brancos é demasiado
baixo.

e tem uma doenga grave do figado.

Adverténcias e precaucoes

Antes de cada tratamento com Docetaxel, tera
de fazer testes sanguineos para verificar se tem
células sanguineas suficientes e fungéo hepatica
suficiente para receber Docetaxel Em caso de
perturbagdes dos glébulos brancos, pode sofrer
de febre ou infegdes associadas.

Informe imediatamente o seu médico, farma-
céutico hospitalar ou enfermeiro se tiver dores
ou sensibilidade abdominal, diarreia, hemorragia
rectal, sangue nas fezes ou febre. Estes sinto-
mas podem ser 0s primeiros sinais de uma toxi-
cidade gastrointestinal grave, que pode ser fatal.
O seu médico deve tratar deles imediatamente.

Informe o seu médico, farmacéutico hospitalar
ou enfermeiro se tiver problemas de visdo. Em
caso de problemas de viséo, em particular de
viséo desfocada, deve fazer imediatamente um
exame aos seus olhos e visdo.

Informe o seu médico, farmacéutico hospitalar
ou enfermeiro se tiver sofrido uma reacao alérgica
a uma terapia anterior com paclitaxel.

Informe o seu médico, farmacéutico hospitalar
ou enfermeiro se tiver problemas cardiacos.

Se desenvolver problemas agudos ou que se
agravam nos seus pulmaes (febre, falta de ar ou
tosse), informe imediatamente o seu médico,
farmacéutico hospitalar ou enfermeiro. O seu
médico pode interromper imediatamente o seu
tratamento.

Ser-lhe-a pedido que tome uma pré-medicagao
constituida por um corticosteroide oral como a
dexametasona, um dia antes da administragao
de Docetaxel e que continue durante um ou dois
dias apds a mesma, a fim de minimizar certos
efeitos indesejaveis que podem ocorrer apds a
perfusdo de Docetaxel, em particular reacdes
alérgicas e retencdo de liquidos (inchaco das
maos, peés, pernas ou aumento de peso).

Durante o tratamento, podera receber outros
medicamentos para manter o nimero das suas
células sanguineas.

Foram relatados casos de problemas de pele
graves como a Sindrome de Stevens-Johnson
(SJS), Necrolise Epidérmica Téxica (NET), Pustu-
lose Exantematosa Generalizada Aguda (PEGA)
com TAXOTERE:

e Os sintomas SJS/NET podem incluir bolhas,
descamacao ou hemorragia em qualquer
parte da pele (incluindo labios, olhos, boca,
nariz, genitais, maos ou pés) com ou sem
erupgdo cutanea. Pode também ter sintomas
semelhantes aos da gripe ao mesmo tempo,
tais como febre, calafrios ou dores musculares.

e Os sintomas do PEAG podem incluir uma
erupgao cutanea vermelha, escamosa e dis-
seminada com inchacos sob a pele inchada
(incluindo as dobras cuténeas, tronco e extre-
midades superiores) e bolhas acompanhadas
de febre.

Se desenvolver reagdes cutaneas graves ou

qualquer uma das reagdes acima enumeradas,

contacte imediatamente o seu médico ou profis-
sional de saude.

Docetaxel contém alcool. Fale com o seu médico
se sofrer de dependéncia do dlcool, epilepsia ou
deficiéncia hepatica. Ver também a secgéo
“Docetaxel contém etanol (alcool)“ abaixo.

Outros medicamentos e Docetaxel

Informe o seu médico ou farmacéutico hospitalar
se estiver a tomar, tiver tomado recentemente ou
se vier a tomar outros medicamento, incluindo
medicamentos obtidos sem receita médica.
Isto porque Docetaxel ou o outro medicamento
pode ndo funcionar tdo bem como esperado e
pode ser mais provavel que tenha um efeito
indesejavel.

A quantidade de alcool contida neste medica-
mento pode alterar os efeitos de outros medica-
mentos.

Gravidez, amamentacao e fertilidade

Se estd gravida ou a amamentar, se pensa estar
gravida ou planeia engravidar, consulte o seu
médico ou farmacéutico antes de tomar este
medicamento.

Docetaxel NAO deve ser administrado se estiver
gravida, a menos que o seu médico o indique
claramente.

Nao deve engravidar durante o tratamento com
este medicamento e deve utilizar um método efi-
caz de contracegao durante a terapia, porque o
docetaxel pode ser prejudicial para o feto. Se a
gravidez ocorrer durante o tratamento, deve
informar imediatamente o seu médico.

NAO deve amamentar enquanto estiver a ser tra-
tada com Docetaxel.

Se for um homem a ser tratado com Docetaxel
é aconselhado a ndo ter um filho durante e até 6
meses apos o tratamento e a procurar aconse-
Ihamento sobre a conservagao do esperma antes
do tratamento porque o docetaxel pode alterar a
fertilidade masculina.

Conducao e utilizacao de maquinas

A quantidade de alcool contida neste medica-
mento pode prejudicar a sua capacidade de
conduzir ou utilizar maquinas. Pode sofrer efei-
tos indesejaveis deste medicamento que podem
prejudicar a sua capacidade de conduzir, utilizar
ferramentas ou operar maquinas (ver seccao
4 Efeitos indesejaveis possiveis). Se isto aconte-
cer, ndo conduza nem utilize quaisquer ferra-
mentas ou maquinas antes de falar com o seu
médico, enfermeiro ou farmacéutico hospitalar.

Docetaxel contém etanol (alcool)

Este medicamento contém 265 mg de alcool
(etanol) em cada ml de concentrado de solugao
para perfusdo, o que equivale a 26% p/p. A
quantidade em 1 ml deste medicamento é equi-
valente a 7 ml de cerveja e 3 ml de vinho.

A quantidade de alcool presente neste medica-
mento néo é devera ter efeito em adultos e ado-
lescentes, e os seus efeitos em criangas ndo de-
verao ser percetiveis. Pode ter alguns efeitos em
criangas mais novas, por exemplo, sonoléncia.

A quantidade de alcool presente neste medica-
mento pode alterar os efeitos de outros medica-
mentos. Fale com o seu médico ou farmacéutico
se estiver a tomar outros medicamentos.

Se estiver gravida ou a amamentar, fale com o
seu médico ou farmacéutico antes de tomar este
medicamento.

Se € viciado em alcool, fale com o seu médico
ou farmacéutico antes de tomar este medica-
mento.

3 Como utilizar Docetaxel

Docetaxel ser-lhe-a administrado por um pro-
fissional de saude.

Dose habitual

A dosagem dependera do seu peso e do seu
estado geral. O seu médico calculard a sua area
de superficie corporal em metros quadrados
(m?) e determinara a dose que devera receber.

Modo e via de administracao

Docetaxel sera administrado por perfusao
numa das suas veias (uso intravenoso). A per-
fusd@o durara aproximadamente uma hora du-
rante a qual estara no hospital.

Frequéncia de administracao

Normalmente devera receber a sua perfusédo
uma vez a cada 3 semanas.

O seu médico pode alterar a dose e frequéncia
de dosagem dependendo das suas analises ao
sangue, do seu estado geral e da sua resposta
a Docetaxel. Em particular, informe o seu médico
em caso de diarreia, feridas na boca, sensagao
de dorméncia ou formigueiro, febre e dé-lhe os
resultados das suas andlises ao sangue. Tal in-
formagao permitir-lhe-a decidir se é necessaria
uma reducao da dose.

Caso ainda tenha duvidas sobre a utilizagédo
deste produto, consulte o seu médico ou far-
macéutico.

Efeitos indesejaveis
possiveis

Como todos os medicamentos, este medica-
mento pode provocar efeitos indesejaveis, em-
bora estes ndo se manifestem em todas as
pessoas.

O seu médico ira discuti-los consigo e explicar-
Ihe-a os potenciais riscos e beneficios do seu
tratamento.

As reacbes adversas mais frequentemente rela-
tadas de Docetaxel s@o: diminuicdo do numero
de glébulos vermelhos ou glébulos brancos,
alopecia, nauseas, vomitos, feridas na boca,
diarreia e cansaco.

A gravidade dos acontecimentos adversos de
Docetaxel pode aumentar quando Docetaxel &
administrado em combinagdo com outros
agentes quimioterapicos.

Durante a perfusdo no hospital podem ocorrer
as seguintes reacdes alérgicas (podem afetar
mais de 1 em cada 10 pessoas):

e vermelhidao, reacdes da pele, comichao

e aperto do peito; dificuldade em respirar

e febre ou arrepios

e dores nas costas

e tensdo arterial baixa.

Podem ocorrer reagdes mais graves.

Se teve uma reacdo alérgica ao paclitaxel,
pode também experimentar uma reagao alér-
gica ao docetaxel, que pode ser mais grave.

O pessoal do hospital acompanhara de perto o
seu estado durante o tratamento. Diga-lhes
IMEDIATAMENTE se notar algum destes efeitos.

Entre as perfusdes de Docetaxel podem ocorrer
as seguintes, e a frequéncia pode variar com
as combinagdes de medicamentos que sdo
recebidos:

Muito frequente (pode afetar mais de 1 em

cada 10 pessoas):

¢ infecoes, diminuicdo do numero de glébulos
vermelhos (anemia) ou glébulos brancos (que
sdo importantes no combate a infe¢ao) e pla-
quetas

e febre: se isto acontecer deve informar ime-

diatamente o seu médico

reacoes alérgicas, tal como descritas acima

perda de apetite (anorexia)

insonia

sensacdo de dorméncia ou formigueiro ou

dor nas articulagdes dos musculos

dores de cabeca

alteracao no sentido do paladar

¢ inflamagédo do olho ou aumento do lacrime-
jamento dos olhos

e inchago causado por drenagem linfatica
defeituosa

e falta de ar

e drenagem nasal; inflamacgao da garganta e do
nariz; tosse

e sangramento nasal

e feridas na boca

e perturbagdes gastricas incluindo nauseas,
vomitos e diarreia, prisdo de ventre

® dores abdominais

¢ indigestao

e perda de cabelo (na maioria dos casos o
crescimento normal do cabelo deve voltar),
em alguns casos (frequéncia desconhecida)
foi observada perda permanente de cabelo

e vermelhiddo e inchago das palmas das méos
ou das plantas dos pés que podem causar a
descamagéo da pele (isto também pode
ocorrer nos bragos, no rosto ou no corpo)

® mudanca na cor das unhas, que podem sol-
tar-se

e dores musculares; dores nas costas ou nos
0SS0Ss

e alteraga@o ou auséncia do periodo menstrual

¢ inchaco das maos, pés, pernas

® cansacgo; ou sintomas semelhantes aos da
gripe

e aumento ou perda de peso.

Frequente (pode afetar até 1 em cada 10 pes-
soas):

e candidiase oral

desidratagcao

vertigens

deficiéncia auditiva

diminuicdo da tensdo arterial; batimentos
cardiacos irregulares ou rapidos
insuficiéncia cardiaca

esofagite

boca seca

dificuldade ou dor na ingestao

hemorragia

enzimas hepaticas elevadas (dai a necessi-
dade de andlises sanguineas regulares).

Pouco frequente (pode afetar até 1 em cada

100 pessoas):

e desmaios

e reacdo no local da injecdo, reagdes cutaneas,
flebite (inflamagéo da veia) ou inchago

e codgulos de sangue

e aleucemia mieloide aguda e a sindrome mie-
lodisplasica (tipos de cancro do sangue) po-
dem ocorrer em doentes que sdo tratados
com docetaxel juntamente com certos outros
tratamentos anticancerigenos.

Raro (pode afetar até 1 em 1.000 pessoas):

¢ inflamacédo do cdlon, intestino delgado, que
pode ser fatal (frequéncia desconhecida);
perfuracgao intestinal.

Frequéncia desconhecida (ndo pode ser cal-

culada a partir dos dados disponiveis):

e doenca pulmonar intersticial (inflamagao dos
pulmdes causando tosse e dificuldade em
respirar. A inflamacdo dos pulmdes pode
também desenvolver-se quando a docetaxe-
loterapia € utilizada com radioterapia)

e pneumonia (infecdo dos pulmdes)

e fibrose pulmonar (cicatrizagdo e espessa-
mento nos pulmdes com falta de ar)

® visdo turva devido ao inchago da retina no
interior do olho (edema macular do cistoide)

e diminuicdo do sodio, potassio, magnésio e/
ou calcio no seu sangue (perturbacdes do
equilibrio eletrolitico)

e arritmia ventricular ou taquicardia ventricular
(manifestada como batimento cardiaco irre-
gular e/ou rapido, falta de ar grave, tonturas
e/ou desmaios). Alguns destes sintomas po-
dem ser graves. Se isto acontecer, deve in-
formar imediatamente o seu médico

e reacdes no local da injecéo no local da rea-
¢ao anterior

e linfoma ndo-Hodgkin (um cancro que afeta o
sistema imunitdrio) e outros cancros podem
ocorrer em doentes que sao tratados com
docetaxel juntamente com certos outros tra-
tamentos anticancerigenos.

e sindrome de Stevens-Johnson (SJS) e Ne-
crolise Epidérmica Toxica (NET) (bolhas, des-
camacao ou hemorragia em qualquer parte
da pele (incluindo labios, olhos, boca, nariz,
genitais, maos ou pés) com ou sem erupgao
cutanea. Pode também ter sintomas seme-
Ihantes aos da gripe ao mesmo tempo, tais
como febre, calafrios ou dores musculares.)

e Pustulose Exantematosa Generalizada Agu-
da (PEGA) (erupcao cuténea vermelha, esca-
mosa e disseminada com inchagos sob a
pele inchada (incluindo as dobras cuténeas,
tronco e extremidades superiores) e bolhas
acompanhadas de febre).

e A sindrome de lise tumoral € uma condicao
grave revelada por alteragdes nas andlises
sanguineas, tais como aumento do nivel de
acido Urico, potassio, fésforo e diminuigédo do
nivel de calcio; e resulta em sintomas tais
como convulsdes, insuficiéncia renal (dimi-
nuicdo da quantidade ou escurecimento da
urina) e disturbios do ritmo cardiaco. Se isto
acontecer, deve informar imediatamente o
seu médico.

e Miosite (inflamagéo dos musculos - quente,
vermelha e inchada - que produz dor e fra-
queza muscular)

Notificacao de efeitos indesejaveis

Se tiver quaisquer efeitos indesejaveis, fale
com o seu médico, farmacéutico hospitalar ou
enfermeiro. Isto inclui quaisquer possiveis efei-
tos indesejaveis ndo listados neste folheto. Ao
comunicar os efeitos indesejaveis pode ajudar
afornecer mais informacdes sobre a seguranca
deste medicamento.

5 Como conservar Docetaxel

Manter este medicamento fora da vista e do
alcance das criangas.

Nao utilize este medicamento apds o prazo de
validade impresso no rétulo e na caixa apds
LEXP“. O prazo de validade corresponde ao ul-
timo dia do més indicado.

N&o armazenar a temperaturas superiores a 25 °C.
Nao congelar.

Manter o frasco para injetaveis na embalagem
exterior de modo a proteger da luz.

Condigoes de conservagao apos a primeira
abertura :

O produto deve ser utilizado no prazo de
28 dias. Nao armazenar a temperaturas supe-
riores a 25 °C.

Condicoes de conservacgao apos diluicao:
A solugao para perfusao deve ser utilizada den-
tro de 4 horas, incluindo o tempo de perfusao
de uma hora. A estabilidade quimica e fisica em
uso foi demonstrada a temperatura ambiente
(abaixo de 25 °C) ou refrigerada (2 - 8 °C).

Nao deite fora quaisquer medicamentos na ca-
nalizacdo ou no lixo doméstico. Pergunte ao seu
farmacéutico como deitar fora os medicamentos
que ja nao utiliza. Estas medidas ajudarao a pro-
teger o ambiente.

Conteudo da embalagem
e outras informacoes

Qual a composicao de Docetaxel

A substancia ativa é docetaxel. Cada ml do
concentrado de solugao para perfusdo contém
10 mg de docetaxel.

Os outros ingredientes séo acido citrico anidro,
macrogol 300, polisorbato 80, etanol 96%.

Qual o aspeto de Docetaxel e conteudo da
embalagem

Docetaxel 10 mg/ml concentrado para solugédo
para perfusdo € uma solugao limpida, incolor a
amarelo-pdlida; pH 3,0 - 4,5, livre de particulas
visiveis, embalado em frascos para injetaveis de
vidro incolor, fechados com rolhas de borracha
e selados com tampas de aluminio de engaste
com tampas plasticas de fecho giratérias.

Docetaxel esta disponivel em embalagem indi-
vidual contendo 1 frasco para injetaveis
(20 mg/2ml, 80 mg/8 ml, 160 mg/16 ml).

Docetaxel esta disponivel em embalagens mul-
tiplas contendo 5 ou 10 frascos para injetaveis
(20 mg/2ml , 80 mg/8 ml, 160 mg/16 ml).

E possivel que nZo sejam comercializadas todas
as apresentacoes.

Titular da Autorizacdao de Introducado no
Mercado

Sandoz d.d.,

Verovskova ulica 57, 1000 Ljubljana, Eslovénia

Fabricante e Libertador do lote
FAREVA Unterach GmbH,
Mondseestrasse 11

4866 Unterach am Attersee, Austria

Este folheto foi revisto pela ultima vez em
Novembro de 2020 (com base no CDS
v08_04_2020).

A informacao que se segue destina-se
apenas aos profissionais de saude:

Instrucoes de utilizacao e manuseamento
para eliminacao

Inspecéo antes da utilizagdo

O concentrado de Docetaxel para solugao para
perfusdo deve ser inspecionado visualmente
para a detecdo de particulas em suspenséo e
descoloragéo antes da diluicdo. Se o concen-
trado nao for limpido ou parecer ter precipita-
¢ao, tem de ser descartado.

Preparacédo da solugéo para perfusdo
O concentrado deve ser diluido antes de ser
utilizado.

As solugdes para perfusdo tém de ser prepara-
das com cloreto de sédio a 0,9 % ou com gli-
cose a 5 % e administradas como perfusao in-
travenosa.

Se as frascos para injetaveis forem armazenadas
sob refrigeragdo, deixar o nimero necessario
de frascos para injetaveis de Docetaxel 10 mg/ml
concentrado de solugdo para perfuséo ficar
abaixo de 25 °C até que a solugao tenha atingido
a temperatura ambiente

O volume necessario pode ser retirado direta-
mente da frasco para injetaveis.

Pode ser necessdrio mais do que uma frasco
para injetaveis para obter a dose necessaria
para o paciente. Com base na dose necessaria
para o doente expressa em mg, retirar assepti-
camente o volume correspondente contendo

10 mg/ml de docetaxel do numero apropriado
de frascos para injetaveis, utilizando seringas
graduadas equipadas com uma agulha. Por
exemplo, uma dose de 140 mg de docetaxel
exigiria 14 ml de docetaxel concentrado de
solugéo para perfusao.

O volume necessario de Docetaxel 10 mg/ml
concentrado de solugédo para perfusdo deve
ser injetado através de uma Unica injegédo
(uma dose) num saco ou frasco para injetaveis
para perfusdo de 250 ml contendo 5% de
solucéo de glucose ou 0,9% de solugéo de
cloreto de sédio para perfuséo.

Se for necessaria uma dose superior a200 mg
de docetaxel, utilizar um volume maior do vei-
culo de perfusdo para que ndo seja excedida
uma concentracao de 0,74 mg/ml de doceta-
xel.

Misturar o saco de perfus@o ou frasco para
injetaveis manualmente por inversao e rota-
cao suave de forma controlada e evitar a for-
magao de espuma. Deve-se evitar agitar ou
agitar vigorosamente durante a preparagao e
o transporte para o doente para administracao.

A solucao preparada de perfusédo de Docetaxel
é estavel até 4 horas e deve ser utilizada den-
tro destas 4 horas, incluindo o armazenamento
e o tempo de perfusdo de uma hora para o
paciente. A perfusdo deve ser administrada
assepticamente a temperatura ambiente
(abaixo de 25 °C) e em condigdes normais de
iluminacao.

A solugéo para perfusdo preparada usando
Docetaxel 10 mg/ml concentrado de solucao
para perfusdo, deve ser cuidadosamente ins-
pecionada visualmente para precipitagao an-
tes de ser utilizada. Se a solugéo para perfu-
sao nao for limpida ou parecer ter precipitacao,
tem de ser descartada. De um ponto de vista
microbiolégico, o produto deve ser utilizado
imediatamente.

O contacto do concentrado Docetaxel com
equipamento ou dispositivos de PVC plastifi-
cado utilizados para preparar solugdes para
perfusdo nao é recomendado. A fim de mini-
mizar a exposicao do paciente ao plastifican-
te DEHP (ftalato de di-2-etilhexilo), que pode
ser lixiviado de sacos ou conjuntos de perfu-
séo de PVC, a diluicao final de Docetaxel para
perfusdo deve ser armazenada em garrafas ou
sacos de plastico (polipropileno, poliolefina) e
administrada através de conjuntos de admi-
nistrag@o de polietileno.

Para minimizar o potencial de precipitacéo da
solugéo de perfusdo, recomenda-se a utiliza-
c¢ao de sacos. As garrafas de vidro ndo sé@o
recomendadas para utilizagao.

pH e osmolalidade da solucao reconstituida
0,3 mg/ml em Glucose 5%: pH = 3,6;
517 mOsm/kg

0,74 mg/ml em NaCl 0,9%: pH = 3,3 - 3,6;
849 mOsm/kg

Diretrizes para o Manuseamento Seguro de
Agentes Antineoplasicos

As preparacdes citotoxicas ndo devem ser
manuseadas por pessoal gravida. O pessoal
treinado deve diluir o farmaco. Isto deve ser
realizado numa area designada. A superficie
de trabalho deve ser coberta com papel
absorvente descartavel com suporte de plastico.
Devem ser usadas luvas, mascaras e

vestuario de protecao adequados. Devem ser
tomadas precaugoes para evitar que o farma-
co entre acidentalmente em contacto com a
pele ou membranas mucosas, a area afetada
deve ser cuidadosamente limpa com agua e
sabdo. Se ocorrer contaminacdo acidental
com os olhos, estes devem ser lavados com
agua abundante e imediatamente.

Utilizar acessorios Luer-lock em todas as
seringas e conjuntos. Recomenda-se a utili-
zacao de agulhas de grande diametro para
minimizar a pressao e a possivel formacao de
aerossois. Estes Ultimos também podem ser
reduzidos através da utilizacdo de uma agulha
de ventilagdo.

Qualquer conteudo ndo utilizado deve ser
descartado. Devem ser tomados os devidos
cuidados e precaugdes na eliminagédo dos
artigos utilizados para diluir Docetaxel. Qual-
quer produto nédo utilizado ou material con-
taminado deve ser colocado num saco de re-
siduos de alto risco. Os objetos afiados
(agulhas, seringas, frascos para injetaveis,
etc.) devem ser colocados num recipiente
rigido adequado. O pessoal envolvido na recolha
e eliminacao destes residuos deve estar cons-
ciente do perigo envolvido. Qualquer produto
ou material residual ndo utilizado deve ser eli-
minado de acordo com os procedimentos
normais aplicaveis aos agentes citotoxicos.
Qualquer solugédo de farmacos em excesso
deve ser lavada diretamente para um dreno
com quantidades abundantes de agua.

O medicamento é capaz de multiplas utiliza-
¢oes, consulte por favor a seccao ,,armazena-
mento e prazo de validade®.

Incompatibilidades
Este medicamento ndo deve ser misturado
com outros medicamentos.

Administracao
Docetaxel é apenas para uso intravenoso.

Armazenamento e prazo de validade

Prazo de validade do medicamento tal

como embalado para venda:

Fechado: 24 meses

Apds a primeira abertura: 28 dias. Nao
armazenar acima
de 25 °C.

Vida util apos diluicao:

A estabilidade quimica e fisica em uso foi de-
monstrada até 4 horas a 2 °C a 8 °C com prote-
¢8o da luz e a menos de 25°C sem protegdo da
luz em Glucose 5 % ou Cloreto de Sédio 0,9 %.
De um ponto de vista microbiolégico, o pro-
duto deve ser utilizado imediatamente. Se
nao for utilizado imediatamente, os tempos e
condigdes de armazenamento em uso antes
da utilizagdo séo da responsabilidade do uti-
lizador.

Precaucées especiais para o armazena-
mento

Como embalado para venda:

N&o armazenar acima de 25 °C.

N&o congelar.

Manter o frasco para injetaveis na embalagem
exterior a fim de proteger da luz.

Para o estado de armazenamento do medica-
mento diluido, ver secgéo ,,Prazo de validade
apos diluicao”.
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